
 
 
 

Progressive Design-
Build Agreement for 
Water and Wastewater 
Projects  
This Progressive Design-Build Agreement has been developed in 
conjunction with and endorsed by the Water Collaborative Delivery 
Association.  

.   

Document No. 545 
Second Edition, 2022 
 

© Design-Build Institute of America 
Washington, D.C. 

DBIA Contract Document #545 



 

Instruction Sheet for DBIA Document No. 545 Page 2  
© 2022 Design-Build Institute of America 

 
Design-Build Institute of America - Contract Documents 

LICENSE AGREEMENT  
 
By using the DBIA Contract Documents, you agree to and are bound by the terms of this License Agreement.   
 
1. License. The Design-Build Institute of America (“DBIA”) provides DBIA Contract Documents and licenses their use 
[...]
City’s wastewater master plan; 

 Implement a phased approach that may require temporarily pumping and hauling untreated 
wastewater flows by the City and/or construction of a temporary package wastewater 
treatment plant by the DB; 

 Construct a facility that is able to consistently and reliably meet all TPDES discharge permit 
requirements; and, 

 Provide the best value to the City in all aspects of project delivery. 

1.4 Project Budget and Funding 
The City has currently estimated the proposed total project budget to be approximately $75 million 
including all planning, acquisition, design, and construction services. This figure does not include the 
City’s other Project costs, such as professional advisory services, property or access rights, site 
investigations, environmental studies, certain governmental approvals, etc. 

Funding for this project will include a mixture of internal City budget funds, payments from 
developers based on the contractual LUE schedule, and may potentially include state and or federal 



Appendix A – Basis of Design 
 

 

  1-3 

funding sources such as the Clean Water State Revolving Fund (CWSRF) or Water Infrastructure 
Finance and Innovation Act (WIFIA) programs. These state and federal programs do include the 
potential for applicable funding program requirements.



Appendix A – Basis of Design 
 

 

  2-1 

Section 2  
Design Criteria 

The Design-Builder (DB) will need to consider the substance of this report in its entirety for the 
Project’s scope of work as described in the RFQ. This report will serve as the starting point and the 
basis of design for this project. 

2.1 Project Site 
The Facility will be located on Fleming Pass Road near the address point of 538 Fleming Pass Road. 
Fleming Pass Road intersects FM 1978 approximately 1.75 miles northeast of SH 123, near San 
Marcos, TX. The selected project site is an “L” shaped parcel comprised of approximately 23 acres as 
shown below in Figure 2-1.   

 
Figure 2-1 Proposed FM 1978 Water Reclamation Facility Site Map 

 

The site has a 3.5% southwest to northeast slope with Cottonwood Creek located approximately 540 
feet east of the site. The site is currently used as a grazing pasture for cattle with features including a 
stock pond at the westernmost end of the site and the York Fork tributary of the nearby Cottonwood 



Appendix A – Basis of Design 
 

 

  2-2 

Creek at the northernmost end of the site. No known archaeological sites or artifacts have been 
discovered or identified. The site is owned by the City; however, it is located outside the current City 
Limits and ETJ of San Marcos in Guadalupe County 

2.2 Design Horizon & Flow Projections 
Initial wastewater flow projections are based on a regional wastewater services and facilities cost 
sharing agreement (Agreement) between the City and residential housing developers. This Agreement 
includes a projected implementation schedule of Living Unit Equivalents (LUEs) that correspond to 
the anticipated pace of residential construction. Regardless of the pace of residential development, the 
City is responsible for treating wastewater flows and the DB will propose both interim and permanent 
alternatives to meet demands. 

As part of the developer agreement, the City is responsible for providing wastewater services starting 
September 1, 2025 or when the first residential structure is completed.  The anticipated total year-end 
number of LUEs that the City is contractually obligated to service through the Agreement is 
demonstrated below in Tables A-1 & A-2.  

Table 2-1 Annual LUE Absorption Schedule from City’s Development Agreement 

 

Table 2-2 Cumulative LUE Absorption Schedule from City’s Development Agreement 



Appendix A – Basis of Design 
 

 

  2-3 

 

The LUEs are used as an estimation of the typical wastewater flow produced by a single-family 
residence and each LUE is equal to 200 gallons per day for the purposes of this project. Based on the 
actual progress of the residential developments, an updated LUE absorption schedule(s) will be 
maintained by the City and their Owner Advisor as the project progresses.  

Preliminary planning based described above has identified to need for a phased approach to 
construction of the Facility with an initial phase capable of treating a permitted ADF of at least 2.0 
MGD. The need for future expansions to the Facility are expected based on the anticipated 
construction of additional residential developments, and total build-out of the proposed Facility is 
expected to be capable of treating a permitted ADF of 8.0 MGD. Each phase is expected to 
accommodate a peaking factor of 3.2 consistent with the City’s wastewater master plan. 
Anticipated wastewater flows are expected to be primarily sourced from residential developments. 
Some commercial and pretreated industrial wastewater flows are expected as residential 
developments expand in the future. Anticipated wastewater characteristics for influent to the 
proposed Facility are based on the City’s wastewater master plan and are included below in Table 2-3.  

Table 2-3 Expected Wastewater Influent Characteristics 

Influent 
Characteristic 

Average 
Load (mg/L) 

Peak Load 
(mg/L) 

CBOD5 218 225 

TSS 172 270 

NH3-N 34 39 

TKN 6 7 
 

2.3 Effluent Quality & Discharge Permit 
A TPDES permit application is currently being prepared with submittal to TCEQ expected by the end 
of 2024. Pre-application coordination with TCEQ has been ongoing, and the expected TPDES permit 
MCLs anticipated are shown in Table 2-4. 



Appendix A – Basis of Design 
 

 

  2-4 

Table 2-4 Anticipated TPDES Permit MCLs 
Effluent 

Characteristic 
Expected MCL 

(mg/L) 

CBOD5 10.0 

TSS 5.0 

NH3-N 2.0 

DO 4.0 

TP 0.5 
 

2.4 Regulatory Compliance 
The selected DB firm will be responsible for coordinating with all applicable federal, state, county, City 
of San Marcos, and other governmental and regulatory agencies as required for project completion. 

Environmental assessments for the project site are currently being conducted by others, and the DB 
will need to accommodate any applicable regulatory requirements into their design and construction 
standards.  

2.5 Resiliency 
The DB will consider the resiliency of all facility processes, structures, and equipment in the design of 
all project components.  

2.6 Reuse 
The DB will consider the potential for reuse of treated wastewater effluent for uses both inside and 
outside the Facility. This potential may include: direct or indirect potable reuse to supplement the 
City’s water supplies; Type 1 or 2 reclaimed water as defined by TCEQ to reduce potable water 
demands; and, the reuse of treated wastewater effluent for the internal plant use. The DB will be 
responsible for all submittals to TCEQ that are necessary to obtain an authorization through 30 TAC 
Chapter 210 Use of Reclaimed Water, if this option is chosen by the City.  



Appendix A – Basis of Design 
 

  4-1 

Section 3 
Project Components 

The proposed FM 1978 Water Reclamation Facility is anticipated to include major components 
associated with conventional activated sludge wastewater treatment processes; however, 
considerations will be made for other proposed solutions that can reliably and efficiently meet the 
project objectives.  

Flow projections are based upon the LUE absorption schedule and are expected to be primarily 
sourced from residential developments. Some commercial and pretreated industrial wastewater flows 
are expected as residential developments expand in the future.  

The DB will consider expansion in future phases when evaluating the Facility site layout, sizing of 
major components of the Facility, and handling of interim flows between implementation of phased 
expansions. 

3.1 Interim Flows 
Wastewater flows from residential developments are expected to occur prior to operation of the 
Facility. The DB will consider and propose alternatives to accept and ultimately treat initial 
wastewater flows that are conveyed to the project site prior to operation of the Facility. This will most 
likely require some pumping and hauling of raw, untreated wastewater for some interim period, and 
the City will consider the rental or purchase of necessary equipment to pump and haul these interim 
wastewater flows. 

Designs for a package wastewater treatment plant are being finalized and the DB will consider 
implementing this package plant or another design as necessary to handle increasing interim 
wastewater flows prior to operation of the permanent Facility.  

The DB will consider site improvements such as dual-lane access points for vacuum trucks and 
temporary infrastructure necessary to support pumping and hauling interim wastewater flows. 

3.2 Influent Lift Station 
3.2.1 General  

The influent lift station will be required to receive wastewater flows at a point on the southeast 
portion of the project site. Specific siting of the influent lift station on the project site will be 
determined by the DB. 

Wastewater flows from local residential developments are expected to be conveyed to a single point 
on the plant site by a 24-inch gravity main. The DB will consider the overall site topography, support 
for pumping and hauling of interim wastewater flows, and process configurations for placement of the 
influent lift station. 

The DB will consider design alternatives without screens prior to the on-site influent lift station, 
innovative geometric configurations and design features, and a process that allows for continuous 
operation of the headworks while conducting maintenance and repairs.  



Appendix A – Basis of Design 
 

 

  4-2 

Currently the City has no preference on manufacturers for influent lift station components. 

3.2.2  Wet Well Design  

The DB will consider and propose wet well design alternatives that are sized for anticipated final 
phase treatment capacity of 8.0 MGD. 

3.2.3 Pump Systems 

The design for pumping systems assumes a need to consistently deliver flow equal to at least the 
permitted flow times a peaking factor of 3.2. The peaking factor of 3.2 is consistent with the City’s 
wastewater master plan. 

3.2.4 Odor Control 

The DB will consider alternatives for controlling odor from the lift station. The City has a preference 
for biological odor control processes, but is willing to consider other processes that can provide the 
best value for the City. 

3.3 Preliminary Treatment 
3.3.1 General  

The DB will consider and propose design alternatives for sizing of the headworks to accommodate 
initial through ultimate design flows. 

The DB will consider design alternatives without screens prior to the on-site influent lift station, 
innovative geometric configurations and design features, and a process that allows for continuous 
operation of the headworks while conducting maintenance and repairs. 

The DB will consider and propose design alternatives for controlling odor at the headworks and 
primary clarifiers if included in the design. 

3.3.2  Bar Screens  

The DB shall consider bar screens design alternatives that include manual screening, bypass channel 
functionality, and other components to allow for minimal maintenance and operational needs.  

3.3.3 Grit Removal 

The DB shall consider grit chambers with spray washers to be included in the design. 

3.3.4 Primary Clarifiers 

The DB will consider the inclusion of primary clarifiers in the design as maximum contaminant levels 
for total phosphorus are anticipated to be required in the TPDES permit for the proposed treatment 
facility. The DB may propose other treatment processes such as anaerobic digestion for consideration 
by the City. 

3.4 Secondary Treatment 
3.4.1 General  



Appendix A – Basis of Design 
 

 

  4-3 

The DB will not consider secondary treatment processes that utilize membranes. Proposed design 
alternatives will seek to balance energy efficiency with the ease of operation in both the selection of 
treatment processes and aeration equipment. 

The City has a preference for a “plug flow” process design, however alternative treatment processes 
that provide the best value to the City may be considered. 

3.4.2  Treatment Processes  

The DB will consider and propose design alternatives that include the following non-exhaustive list of 
potential components: 

 Conventional Activated Sludge:  Barden Field 
 SBR:  Sanitaire ICEAS advanced SBR | Xylem US 
 Carousel:  Carrousel® System - Ovivo Water 
 Other:  Aerobic Granular Sludge - Aqua-Aerobic Systems | Biological Treatment 

 
3.4.3 Aeration Blowers 

The DB will consider and propose design alternatives including but not limited to air diffusers, 
mechanical aeration, multistage centrifugal blowers. The City does not currently have a preference for 
aeration equipment manufacturer(s). 

3.5 Tertiary Treatment 
Tertiary treatment may be necessary to meet TPDES permit requirements and potentially water reuse 
standards. The City’s operator has a preference for cloth media filters; however, the DB will consider 
and propose design alternatives that include the following non-exhaustive list of potential 
components for tertiary treatment:  

 Cloth media such as  Aqua MegaDisk® - Aqua-Aerobic Systems | Cloth Media Filtration 
 Synthetic media such as  Hydrotech™ Discfilter | Veolia Water Technologies 
 Sand media.  

 

3.6 Disinfection 
The DB will consider disinfection methods that will meet all TPDES permit requirements and be 
consistent with the City’s preferences. The City will consider design alternatives recommended by the 
DB that can provide the best overall value. 

For the purposes of discharging treated effluent, the City has a preference for UV disinfection methods. 
For the purposes of reusing treated effluent, the City has a preference for sodium hypochlorite. 

3.7 Plant Water System 
Potable water service is to be provided to the plant site through Crystal Clear Special Utility District 
(CCSUD). The City has initiated coordination with CCSUD 

The estimated potable water service need for normal plant operations and fire suppression service is 
listed in Table 3-1. 



Appendix A – Basis of Design 
 

 

  4-4 

Table 3-1 Anticipated Potable Water Service 
 Flow 

(gpm) 
Pressure 

(psi) 

Normal Operation 20 35 

Fire Suppression 1,500 20 
 

The DB will consider the potential for internal plant reuse of treated wastewater to supplement 
potable water supplies. 

3.8 Biosolids Treatment & Handling 
3.8.1 General  

The DB will consider and propose design alternatives with excess capacity and equipment as the City 
has identified a primary need for redundancy of biosolids treatment and handling. The City has a 
preference for belt conveyers rather than screw augurs, and would prefer an overhead centrifuge with 
space for loading trailer underneath. 

Sludge from the City’s existing wastewater treatment plant is disposed of at a certified landfill. This is 
currently managed through the City’s existing contract with a third-party plant operator and the City 
has a preference for disposing of solids in a similar manner. The DB will consider and propose 
alternatives for biosolids storage with sufficient capacity to minimize the need to haul biosolids for 
disposal.   

The DB will consider and propose design alternatives for controlling odor at all plant components 
related to biosolid treatment and handling. 

3.8.2  Biological Process  

The DB will consider and propose design alternatives for both aerobic and anaerobic digestion 
processes. 

3.8.3 Dewatering Options 

The DB will consider and propose design alternatives that include the following non-exhaustive list of 
potential components: 

 TYPE TEX Centrifuge:  Aldec G3 - sludge dewatering equipment | Alfa Laval 
 Belt Press:  Dewatering, Thickening & Compost Equipment | BDP Industries 
 Sludge Press:  Thickening and Dewatering - PW Tech 

 

3.9 Plant Electrical 
3.9.1 General  

Electrical services will be provided by Bluebonnet Electrical Coop (BEC). Coordination with BEC has 
been initiated with electrical service expected at the proposed Facility site by late 2025. BEC is 



Appendix A – Basis of Design 
 

 

  4-5 

expected to provide 12.47 KVA service to the project site and all electrical components, wiring, and 
systems will be designed to align with this electrical service. 

The DB will consider and propose electrical components, wiring, and systems that are consistent with 
NEMA and IEEE standards as directed by the City to promote safety, energy efficiency, and provide the 
best value. The DB will not consider IEC standards. 

The City has a preference of electrical related components as shown in Table 3-2 below. 

Table 3-2 Electrical Preferences 

Component City’s Preference 

ATS ASCO 

Electrical Generators Kohler or Cat 

Fuel Diesel 

Gear Preference GE, Powell, Siemens 
 

3.9.2  Other Utilities 

The DB will consider the needs for other utilities at the plant site such as natural gas, 
telecommunications, and any additional services as necessary for operation of the Facility.   

3.10 Instrumentation & SCADA Systems 
The DB will consider and propose a range of SCADA from minimal systems to provide basic plant 
operations and monitoring capabilities to a full suite of SCADA components that provide enhanced 
functionality and ease of operations. The City currently utilizes Ignition software and the DB will 
consider compatibility with existing SCADA systems in the proposed design alternatives. 

3.11  Administration, Operations & Support Buildings 
The DB will consider and propose design alternatives for all necessary administration, operations, and 
support buildings including those identified by the City. All buildings and structures should be in 
compliance with City standards and codes when possible unless otherwise directed by the City to 
maximize value.  

The DB will consider and propose a process lab to be included in the administration or operations 
building(s). Equipment canopies or other structures may be considered in lieu of buildings depending 
on the applicable equipment. 

The DB will be responsible for procuring any temporary buildings and/or trailers that will be 
necessary during construction phase activities. 

3.12 Odor Control 
The DB will consider and propose design alternatives to control odor for all major components of the 
Facility.  



Appendix A – Basis of Design 
 

 

  4-6 

3.13 Site Improvements 
The DB will consider and propose design alternatives that are compliant with all TCEQ and City of San 
Marcos development requirements including but not limited to those related to all-weather access 
road materials, landscaping 

Identified site improvements include but are not limited to: 

 Site fencing and security 

 All-weather access roads 

 Cut, fill, and leveling of site topography as needed to align with the hydraulic profile of Facility 
processes 

The DB will consider the City’s standards for landscaping at the Facility. The Facility will not be 
required to meet all applicable landscaping standards, however, they should be followed when 
possible unless otherwise directed by the City to maximize value.  

3.14 Plant Outfall 
3.14.1 General  

The plant outfall will be consistent with the point of discharge as identified in the TPDES permit that 
the Facility will be subject to. A preliminary assessment has been conducted for the unnamed 
tributary located adjacent to the plant side and this report can be made available upon request. 

Figure 3-1 FM 1978 Water Reclamation Facility Proposed Discharge Map 



Appendix A – Basis of Design 
 

 

  4-7 

 

3.14.2  Hydraulic Assessment 

A hydraulic assessment of the unnamed tributary adjacent to the plant site has been conducted to 
determine the feasibility of its use as a receiving stream for the discharge of treated effluent. This 
assessment has indicated insufficient hydraulic capacity in this unnamed tributary and recommends   